



Textiles and Apparel Solutions Centre
The Warehouse, Brewery Lane, Leigh
Lancashire, WN7 2RJ, United Kingdom

Tel: +44 (0) 1942 265 700
Fax: +44 (0) 1942 670 788
www.intertek.com/consumergoods

FLAMMABILITY TEST REPORT

Report No: LEHTX00729525 Date Received: 18/02/14 Date Tested: 20/02/14 Date Issued: 20/02/14

Company Name & Address: ODDIES TEXTILES
UNIT 3 BANK HOUSE
GREENFIELD ROAD
COLNE
LANCS
BB8 9NL

Contact Name: ADRIAN STREET

Sample Details

Order No.: 17022014 AS3
Description: Tulle Net
Ref/Style No.: Not stated
Colour: Flo Pink
Quality: A-01251-F01
Supplier: Not stated
Batch No.: F079611
End Use: Not stated
Quoted Fibre Content: 100% Nylon
Retailer: Not stated
Sample Description: Pink coloured net fabric

Test Method	Pre Treatment	Requirement	Result
BS EN 71-2: 2011 clause 4.1 (General) as applicable	None	As BS EN 71-2: 2011 clause 4.1 (General) as applicable	PASS
BS EN 71-2: 2011 clause 5.4	BS EN 71-2: 2011 clause 5.4.1 water soak procedure	As BS EN 71-2: 2011 clause 4.3 (Toy disguise costumes and toys intended to be worn by a child in play)	PASS

.....
STEVEN OWEN
(Chemical Technologist)


.....
ANDREW HALLETT
(Flammability Technician)

.....
CAROLE SPOWART
(Flammability Technician)

.....
SIMON CHEE
(Operations Manager)

Report No.: LEHTX00729525 Page 1 of 2



1516



INVESTOR IN PEOPLE

FLAMMABILITY TEST REPORT

Test Specification

Test Method: BS EN 71-2: 2011 clause 5.4
Flame Application Time (sec): 10 ± 1
Flame Height (mm): 40 ± 3
Ignition Type: Vertical burner / sample held @ 45° to the horizontal

Pre-Treatment / Durability Procedure

BS EN 71-2: 2011 clause 5.4.1 water soak procedure

Conditioning

Prior to Testing: At least 7 hours in an atmosphere having a temperature of 20±5°C. and a relative humidity of 65±5%

At Time of Testing: Temperature between 15°C & 30°C.
Relative humidity between 15% & 80%.
Air movement less than 0.2m/s.

Test Results

"The test methods described in clause 5 are used for the purposes of determining the flammability of toys under the particular test conditions specified. The test results thus obtained cannot be considered as providing an overall indication of the potential fire hazard of toys or materials when subjected to other sources of ignition."

Sample	Number of pieces to produce specimen	50mm Time (s)	550mm Time (s)	Afterflame (Secs)	Afterglow (Secs)	Flaming Debris	Molten Drips	Surface Flash	Flame spread rate (mm/s)
Pink Netting ↑	1	N/S	N/S	0.0	0.0	No	No	No	0.0mm/s
Pink Netting →	1	N/S	N/S	0.0	0.0	No	No	No	0.0mm/s

Assessment

The sample tested meets the requirements of BS EN 71-2: 2011 clause 4.1 (General) as applicable. **PASS.**

The specimen tested meets the flammability performance requirements of BS EN 71-2: 2011 clause 4.4 (Toy disguise costumes and toys intended to be worn by a child in play). **PASS.**

If the rate of spread of flame is between 10 mm/s and 30 mm/s, both the toy and the packaging shall be permanently marked with the following warning: "Warning! Keep away from fire".

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.

Report No.: LEHTX00729525 Page 2 of 2